



Anti-Slip R9 Certificate

SlipStop 100 | 21.000N

Company	Fourbases BV, representing iSee2 products Groendreef 35, 9880 Aalter, Belgium
Description of samples	Transparent self-adhesive polypropylene
Name of material	SlipStop 100 21.000N
Content of request	Proof of flammability to classify building materials to class B according to the procedures given in EN 13501-1:2018
Test methods	DIN 51130 Examination of floor coverings to determine the anti-slip property for work rooms and areas with a risk of slipping, using the ramp test method.
Test result	Average total acceptance angle: 8,7°
Result	Class of slip resistance: R9

For more information, please contact us via info@fourbases.eu.

